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TEST REPORT

Applicant Address

GBS A
Sample Name Li-ion Rechargeable Battery
PillE=
. GEB373 14.4V 20.1Ah 289Wh
Model
ZHL AL EMNE A FARAH
Applicant HUIZHOU LONGJI ELECTRONICS CO., LTD
* 2 B ) B NS \ N = \

No.2 LI1Bo SHUI INDUSTRIAL DISTRICT,NAN YA BEI LU,SHEK WAN, BOLUO, HUIZHOU,
GUANGDONG, CHINA

Manufacture Address No.2 LIBo SHUI INDUSTRIAL DISTRICT,NAN YA BEI LU,SHEK WAN, BOLUO, HUIZHOU,
GUANGDONG, CHINA
PR BNy FARAE
Manufacture HUIZHOU LONGJI ELECTRONICS CO., LTD
RPN IRCE 2 I AR B
Appearance & Odor |Red plastic shell

MK Ty i T H| A o

Test method and

BAE (X TRRRGZMNAENE RIFdrEF M) ST/ISG/AC.10/11/Rev.7, 38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

MK E

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
B 2020-12-02 A B 2020-12-02~2020-12-24
Accepted date Test date
BEAN., BERE., kb, sd. AEER. BEh, TE R, BHEIKE,

Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge,

Test items Forced discharge.
G, AHBAERAE (XTABEHERYAY @%@ﬁo #)
2 ST/SG/AC.lO/ll/Rev.?, 383 EEK,
Conclusion The sample has passed the test items of UNITED NATIO ecommendatlo the
TRANSPORT OF DANGEROUS GOODS”, Manual of Test and @rifctia eV.7,
38.3. %
LA 0 25 AR MR 5 A 3 (05)
& The test results are only valid for the test samples submitted the appllca LLIEES
Remark 2.JE ffr UN38.3 i It % (45 : 01052000008143-2(E) ).
Attached with UN38.3 test summary (No.: 01052000008143-2(E)).
Approver: T% e Checker: /ﬁ n Appraiser:
1.7 X6 fi . The results in this report are relevant only to the sample(s) tested.
39 A AR AT 4] AdR4E . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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HHAE L.

The batteries information:

W, A 2% A BT FRAR 14.4V
Battery type Lithium ion batteries Nominal Voltage '
i S e B2 ¥
WM A= _ 20.1Ah B 289Wh
Rated Capacity Total Energy
- RERE R oa\ FRVRE 7 BRI 2 EA
Limited Charge Voltage Standard Charge Current
_%ﬁ%%%ﬁ 2 6A 7, WL AR LI 0.6A
Maximum Charge Current Charge Cut-off Current
WA AR A
: 1.15A Maximum Discharge 2.85A
Standard discharge Current C
urrent
B AL R 102V W IR WA K 7K
Discharge Cut-off Voltage ' Physical description Cuboid
4;): ) =1 =
S 24PCS ZE 1920g
Cell Quantity Mass
LR E =
RLBE 3450mAh REET INR18650-M35A
Cell Capacity Cell Model
& B AT
IS é)ﬂ: fﬁ/fl MOLI
Manufacturer of cell
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. | WRAHE % REERAIEF BT s > N
5 i Stand requirement or the clause number of AT AL 1@. &
No. Test result Test conclusion | Remark
Name of test standard
= ) KAEE (xTRREDERNWAENF R
L ilﬁtude I Fa AR F ) UN Manual of Tests and YRIE ot /
X : Criteria ST/SG/AC.10/11/Rev.7, 38.3 %> | See Appendix 1 Passed
simulation
T.1TestT.1
‘ KAEE (xTRREDERNAENF R
5 B R | BAAREF A ) UN Manual of Tests and L& 2 A /
Thermal test | Criteria ST/SG/AC.10/11/Rev.7, 38.3 %45 | See Appendix 2 Passed
T.2TestT.2
RAEE(xTRREDEMNENFS R
3 ¥x 30 I Fu kR vEF A ) UN Manual of Tests and LH % 3 oS /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 % | See Appendix 3 Passed
T.3TestT.3
BAE(XTRRRYZMNAENS K
A o I FoARvE F M) UN Manual of Tests and LI % 4 i /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 %> | See Appendix 4 Passed
T.4 Test T.4
wmmp | KOH (XFRREHERAANS K
O | External dhort I Fr AR vE F M) UN Manual of Tests and LM% 5 A /
. AN Criteria ST/SG/AC.10/11/Rev.7, 38.3 %> | See Appendix 5 Passed
CIrCUlt | 5 Test T5
KA (XTRRKWERHANT K
6 ¥ I Fofr v F M) UN Manual of Tests and LM% 6 AH /
Impact Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 6 Passed
T.6 Test T.6
‘ BAE (X TAaREMERGANS W
. WE | AR FE M) UN Manual of Tests and W% 7 X /
Overcharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 7 Passed
T.7 Test T.7
b | BOE (KT AR NERAALT R
8 Forca) Ih Fo kR F M) UN Manual of Tests and LH % 8 oS /
. Criteria ST/SG/AC.10/11/Rev.7, 38.3 i % | See Appendix 8 Passed
discharge T8 Test T8
S 3 BRI . }
Test“ﬁgf,“iii’fn ent IR . 20°C-23°C; FHEIEE . 55%-65%
. Ambient temperature: 20°C-23°C, Ambient humidity: 55%-65%
condition
K }
Test items
AR R
Subcontracted test LI 4 7 e /
condition AR R Name Post code
Subcontracted -
Laboratory ik B 1 /
Address Tel
fi . The results in this report are relevant only to the sample(s) tested.
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5 Mt 1 MK E 4 A i A
No. Appendix 1 Name of test Altitude simulation
R W R b 4 A R & T SR T 11.6kPa AU ERIE R 20°C35°C T M E D 6h, R W
MAANTEERKL, TBR. RHI. TRE. DRI, I BN KT S0
AERBRBEOITERES D THAEHTX — KR REN 90% (TaHERSHKE S E
FREER | AR )
Requirement | Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
of Standard | temperature 20 5 <C. Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
Bemk A | DL#-DAR: B — NI SE A T L HY L
S;Em lo | bL#=ba# first cycle in fully charged states;
atys | DBETDBE: T BB AR e
b5#~b8#: after 25 cycles ending in fully charged states.
M4 77 Before Mk 5 After B Fol A b T
SampleNo. | ®WRE | FHEE | HHKE | FHEE (%) 0CV(%) Test result
m1(g) vi(v) m2(9) Va(V)
b1# 1921.5 23.7 1921.5 23.7 0.000 100.00 0]
b2# 1920.4 23.7 1920.4 23.7 0.000 100.00 0
b3# 1924.2 23.8 1924.2 23.8 0.000 100.00 0]
ba# 1923.0 23.7 1923.0 23.7 0.000 100.00 0
b5# 1920.5 23.8 1920.5 23.8 0.000 100.00 0
b6# 1923.2 23.7 1923.2 23.7 0.000 100.00 @]
b7# 1922.7 23.6 1922.7 23.6 0.000 100.00 O
b8# 1921.4 23.6 19214 23.6 0.000 100.00 @]

o LR, V-HEAR; DMK R-BEE; Rk O-LMR. R#A. L&, B, TREX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.
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5 ft % 2 MR E 4 ¢ R
No. Appendix 2 Name of test Thermal test
R AT A ERPREET 2CRCTHERED 6h, HEHAEREREFT-40CRCT
FIRE D 6h (AR 2 b 40 2 BB T HOR K00 R % Y B Bl £ 0 0 12h ), BANMIOR K30 iR 2
IB] &y 35 K B 18] 18] % % 30min, & 10 K, FH P A K5 ot o b 41 AR IR R 20C5°C T
#24h, RIERHMB BB ANTEER K, LB, THR . THE, THRRPTRRE, FHE
AN L B B A A R I JE T B E R D THABATX — R A BER 90% (T4 HER
A5 B B0 B 3 B W AL TR S )

FRUEZE R | Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £2 <C,
Requirement | followed by storage for at least six hours at a test temperature equal to - 40 £2 <C. The maximum time
of Standard | interval between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times,

after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 5 <C.).
For large cells and batteries the duration of exposure to the test temperature extremes should be at least
12 hours. Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement relating
to voltage is not applicable to test cells and batteries at fully discharged states.

Bemgk A | DL#-DAE: B — MR IR SE S T L HY L

S:jm lo | bL#=ba#: first cycle in fully charged states;
wntys | D5A-DBH: B EAMEI A
b5#~b8#: after 25 cycles ending in fully charged states.
MK 7T Before MAK G After =4 Tl A v IE
Sample No. | H#/RE Fr & v JE b mE | TREE (%) OCV(%) Test result
m1(g) vi(V) m2(g) Va(V)
b1# 19215 23.7 1921.5 23.0 0.000 97.05 0]
b2# 1920.4 23.7 1920.5 23.1 -0.005 97.47 @)
b3# 1924.2 23.8 1924.2 22.9 0.000 96.22 0]
ba# 1923.0 23.7 1923.1 23.2 -0.005 97.89 0]
b5# 1920.5 23.8 1920.5 23.1 0.000 97.06 @)
b6# 1923.2 23.7 1923.3 23.0 -0.005 97.05 0]
b7# 1922.7 23.6 1922.7 22.9 0.000 97.03 0
b8# 19214 23.6 1921.5 23.0 -0.005 97.46 0
de Lt V-EER; D-fER; R-BE; FRK; O-TMtE. BHA. AR, REE. TR K.
Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.
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5 fit & 3 MR T E 4 FR ¥k 3
No. Appendix 3 Name of test Vibration
o E A LRI AR AR R ARG EE L, AE®ZK, MEAE THz #7 200Hz
Z 632 5 B E 2| THz 83t #4340 15min, 3t =/ B A 28 A 09 W 2 M 41 0% 7 | B AN 7 1
FEHAT 12K, —Hks3h, REHMR B AN T EENR K. TBK. LHA. THEEK, &
WRMEME, FEEARB RS AERBD FN TR ETR ) THEHTX — KB AT
JEHY 90 % (52 A R AS B3R 30 H o 3R B o 2 BR A )

Rk E R Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
Rfuirenw/ent cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
oqutan dard waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15

minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be perpendicular
to the terminal face. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

ﬁ‘j){ﬁ%‘ bl#~b4# . /ﬂ{é;"/l\’/ﬂg%%/i\}ﬁ%%%f&a

S;:n lé“‘ b1#~ba#: first cycle in fully charged states;
aths | DORbB BT BB K b ek,
b5#~b8#: after 25 cycles ending in fully charged states.
MK 7T Before MAK G After =4 Tl A b IE
Sample No. LML E Vil L E Tr e JE %) OCV(%) Test result
m1(g) vi(V) m2(Q) Va(V)
b1# 1921.5 23.0 1921.5 23.0 0.000 100.00 @]
b2# 1920.5 23.1 1920.5 23.1 0.000 100.00 0]
b3# 1924.2 22.9 1924.2 22.9 0.000 100.00 0]
ba# 1923.1 23.2 1923.1 23.2 0.000 100.00 0]
b5# 1920.5 23.1 1920.5 23.0 0.000 99.57 0]
b6# 1923.3 23.0 1923.2 23.0 0.005 100.00 @)
b7# 1922.7 22.9 1922.7 22.9 0.000 100.00 0]
b8# 1921.5 23.0 1921.4 23.0 0.005 100.00 O
de LR V-EER; D-fER; R-BE; FRK; O-TMtE. THA. AR, BEE. TR K.
Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.
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5 fit & 4 MR T E 4 FR o
No. Appendix 4 Name of test Shock
Ko A R EX R BREERLEE L, T AAwMA, MU MwEE K 150gn =
gn=/(100850 / mass) ' $x /N # E R BP 5, ok R LR ] 6ms, # = ANAE I H #9457 405 XY
HEMMESH IR, 18X, ZXBHBIBHANTEERL. TBF. THA. &
. RBRMEMSE, I BRI b i AR 5 iy e B D T AT —
RERHEN 9% (ZaBe RAWRBEHFEHRARIS) o
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FRVEZE K | support all mounting surfaces of each test battery. Each small batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 150gn or acceleration (gn) =./(100850 / mass) and pulse duration of 6
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.(NOTE: Mass is expressed in kilograms)
Rem kA | DDA B —AMEINE ST B
S:rJn lo | bL#=ba# first cycle in fully charged states;
aths | DBHDB: BT EAMETE S b ek
b5#~b8#: after 25 cycles ending in fully charged states.
M 3X A7 Before MR G After = ol A I
SampleNo. | ®#RE | FHEEE MR E | TEEE (%) 0CV(%) Test result
mu(9) vi(v) ma(9) Va(V)
b1# 19215 23.0 19215 23.0 0.000 100.00 0]
b2# 1920.5 23.1 1920.5 23.1 0.000 100.00 0]
b3# 1924.2 22.9 1924.2 22.9 0.000 100.00 @]
ba# 1923.1 23.2 1923.1 23.2 0.000 100.00 O
b5# 1920.5 23.0 1920.5 23.0 0.000 100.00 0]
b6# 1923.2 23.0 1923.2 23.0 0.000 100.00 0]
b7# 1922.7 22.9 1922.7 22.9 0.000 100.00 @)
b8# 19214 23.0 19214 23.0 0.000 100.00 @)
Ee Lt V-EEAR; DMK R-BE; Rk O-TtE. BHA. MK, BEE. TR K.
Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.
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5
No.

fif# 5 A TE 4 FR ShH 18 B

Appendix 5 Name of test External short circuit

T ofe B ok
Requirement of
Standard

R T v, o o B o L B 4 F R E AR AR BTCHC R, A BT°CHC T E Wt 5 W s 41 2 % B4k
WIE/NT 0.1Q WER AW, Y m s ninEEE STCHCERAEED 1h, REEHE
WY FF, P R M R 4 Bh o 4 SRR e H R R 41 B A R R N A A 3t 170°C, HF HLiR
%o & 6h Py N L ARIR . R A TR,

The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 57 £4 <C and then the cell or battery shall be subjected to a short circuit condition with a
total external resistance of less than 0.1 ohm at 57 4 <C. This short circuit condition is continued for
at least one hour after the cell or battery external case temperature has returned to 57 +4 <C. The cell
or battery must be observed for a further six hours for the test to be concluded. Cells and batteries
meet this requirement if their external temperature does not exceed 170 <T and there is no
disassembly, no rupture and no fire within six hours of this test.

R A

Sample status

bl#~ba#: % — MBI T A T H o R

bl#~b4#: first cycle in fully charged states;
bS#~b8#: % — -+ H/MEI T A T LY L

b5#~b8#: after 25 cycles ending in fully charged states.

ooy y 2 p
San:;f [\z)_ Max éf(tn:uriﬁ Zﬁr(nrgejg'fre(t) %ﬂes? resu%;t #E Remark
b1# 57.3 0o /
h2# 57.0 0o /
b3# 57.1 O /
ba# 57.2 @) /
b5# 57.3 @) /
b6# 57.2 o /
b7# 57.0 0 /
h8# 57.2 0 /
E: DR RBE; FRX; O-LME, THE. TR K.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
" (PSR A HA R, Without written perissien of IGTC, (b Eport shall not b quo(ed ur rogrodused exssphi fall
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F5 fit & 6 MWATE 4 ¢ #
No. Appendix 6 Name of test Impact
T (EASHALS/NT 18mm By EAEL &) -
WA R O P R R TR R E E, —AR 316 AR AR R AUE KA I P, S
HA(15880.1)ZXK, KEED 6 EX, MR K myRE, W%k, fl—#(9.140.1)
Tr sy EaE N (6142.5) JE K8 4L k38 2| 4R A ik AF 20 XAk, E A — D JLF 3R Ry . X%
HEEWE ) R ELRE NG SR, EERERE A T5 REE0 5K FRTH#
*WE 0 EHET.
EXEHORA, AT PFEXEFATFGERERTONEE (1580.1) EXTdXE
WHAHEE, FMAFREZ —REH.
R0 R B R o 4 B AR L TS AR R M T 170°C, SF HARBR IR PR 6 /N AL
TR, BHH. TR K.
tRVEZE R |Impact (applicable to cylindrical cells not less than 18mm in diameter):
Requirement |Test procedure — Impact (applicable to cylindrical cells greater than 20 mm in diameter) The sample
of Standard |cell or component cell is to be placed on a flat smooth surface. A 15.84).1mm diameter, at least 6cm
long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the center of the sample. A 9.140.1kg mass is to be dropped from a height of 6142.5cm
at the intersection of the bar and sample in a controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the falling mass. The vertical track or channel used to
guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface. The test
sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.840.1mm diameter curved surface lying across the center of the test
sample. Each sample is to be subjected to only a single impact.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
C1#~C5#: % —MEIX 50% 8 41 & 2 & iy . 7%
FERCRA  |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.
Sample status |C6#~C10#: % — + FLMEZR 50% 4y 41 F 20 & By B
C6#~C10#: after 25 cycles at 50% of the design rated capacity of cell.
o B2 0H R ¥ o B 2T 0H R
page (FERERBBR gppe| gn | pape FEREREER Goue| 44
Max External Test result| Remark Max External Test result| Remark
Sample NO. | emperature('C) Sample NO. | emperature('C)
Cl# 129.3 0 / Co# 116.7 0 /
C2# 114.5 0] / Cr# 110.7 0] /
C3# 114.2 @] / C8# 121.2 0 /
Ca# 65.1 0] / Co# 115.3 0] /
Ch# 140.0 (0] / C10# 115.3 (0] /
E: DR RBE; F-RX; O-TME, THR. TR K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

fi . The results in this report are relevant only to the sample(s) tested.
RS 5| A ) AR . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 7 Name of test Overcharge
FHEROAEFETENNRAESE TR RN, RN RNBEN T
(a) #lEHEPW TR EELAT 18V B, I R/NEESNZE AR AT EEENH
e 22V i IR D H,
(b) FlEBANN AR EEXT 18V &, KNI wy R/ ERNZR AT EEN 1.2 1,
R A IR IRE TR 24h, RAEE R JE T R W BT AR TR B .
Bk The charge current shall be twice the manufacturer's recommended maximum continuous charge
Requi current. The minimum voltage of the test shall be as follows:
equirement ) ; -
of Standard (a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
Rem gk A | DUE-DAE: G — MBI 5 2 T L Y
S;:n lo | bl#=bd#: first cycle in fully charged states;
coths | DSH-DBH: B RAMEI A A,
b5#~b8#: after 25 cycles ending in fully charged states.
(i i NiRRECES i
Sample No. Test result Remark
bl# @] /
b2# 0 /
b3# O /
ba# 0 /
b5# O /
b6# 0 /
b7# @] /
b8# O /
H: DR RBLE; F-RXK; O-TME. THHE. TR,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly. No Rupture & No Fire.
1 . The results in this report are relevant only to the sample(s) tested.
2. 5505 | AUH 4 AR, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 8 Name of test Forced discharge
Wi R T B AR AT TS 12V R e IR B0k, ERHELRETHENS
FEW IR KB R A TR, R T B AR R ERRE 7 KAWL T
MR BR o
FRER Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R R = 2 D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e . X . or
of Standard manufat_:turer_. The spec_lflec_i dlsc_harge_ current is to be obtained by connecting a resistive load of_the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
wem kA | CLL#~C20#: 3 — AR 58 2 A 1y o it
S;:n lo | CL1#~C20# first cycle in fully discharged states;
s | C21#~C30#: % —F BAMER L HOE B B
C21#~C30#: after 25 cycles in fully discharged states.
GGE MR ik GE R MR 45 % %
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0 / C21# 0 /
Cl2# @] / C22# @] /
C13# @] / C23# @] /
Cla# 0 / C24# 0 /
C15# 0 / C25# @] /
Cle# @] / C26# @] /
Cl7# @] / C27# @] /
C18# 0 / C28# 0 /
C19# 0 / C29# 0 /
C20# @] / C30# 0 /
E: DMK, RBER; F-RK; O-TMK, THR. TREK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
1 . The results in this report are relevant only to the sample(s) tested.
2. 5505 | AUH 4 AR, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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= H
Statement
LARE TR R 2L AE LR
The test report is invalid without the official stamp of IQTC.
2 AJETHEAN. FHEARERALL TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERK LR, AEALREFHARE, THBLMEFH KRR E.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report
without written permission of IQTC

4.5 P b A n SERR A i RO R, EPRAE W AR P e L RGE R AR T, U AR N B A
AHEAE AT A X 5T o

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
SR EEARN, RTREAREZERTERARGREMRSE,
Obijection to the test report must be submitted to IQTC within 15 days
6. A M & AT B AE i LT
The test report is valid for the tested samples only.
TRt JCARE)S MTAFRMEALE L FCL102 F (RIARFMERE)
Inspection Address: Room C102, No,1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H. 3% (Tel): 020-38669019

v, ¥ # 44 (E-mail); itl@iqtc.cn

* ox ox % 4p A Endof report * * * *
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